CATALOG OF
REPLACEMENT
PARTS

MB BREAD SLICER

FORM 43296 (September 2014)



MB BREAD SLICER REPLACEMENT PARTS

F-43296 (September 2014) -2- © 2014



MB BREAD SLICER REPLACEMENT PARTS

11
13
15
17

Table of Contents

RACK ARRANGEMENT
CRANKSHAFT, MOTOR, AND COVER
OUTER FRAME ASSEMBLY

INNER FRAME

SWITCH MECHANISM

BLADE AND FRAME ASSEMBLY
CAMS, LINKAGE, AND SCRAP PAN

F-43296 (September 2014)



EEEEEEEEEEEEEEEEEEEEEEEEEEEEE

eeeeeeeeeeeeeeeeeeeeee



MB BREAD SLICER REPLACEMENT PARTS

ILLUS.
PL-59513

PART NO.

01-402175-00210
01-402275-03055
01-4A7324-0001D
01-4A7324-00012
01-4A7324-00013
01-4A7324-0002E
01-43A732-4-10C
01-4A7324-00014
01-402175-00423
01-403875-00163
01-402275-03065
01-402175-00231
01-403475-01033
01-403475-01034
01-403475-01035
01-404575-01041

RACK ARRANGEMENT

Mach. Screw Hex Hd

NAME OF PART

LOCKWASIIET ...ttt e e e e e et e e e e e e s e e et e e e e e e e e eann e e eeaeen
Trough Assy. - Moveable (1/2 In.)......

Trough Assy. - Moveable (7/16 In.)....

Trough Assy. - Moveable (3/8 In.)......

Trough Assy. - StationNary (1/2 IN.)..cc..eooiiiiii e 1
Trough Assy. - Stationary (7/16 IN.)......eeei et 1
Trough Assy. - Stationary (3/8 In.)..................

Cap Screw 1/4 x 3/8 Slotted Rd. HA., TYPE TT....eoiiiiiiieiiiiee ettt 2
(070 = (VAT 11 L TSSOSO TPPPPN 1
LOCKWASRET ... e 2

Cap Screw Hex Hd

Insert (CUt-TArOUGN) (172)...cc ettt e e e e e 1
Insert (CUt-Through) (7/16)........eooiii e e 1
Insert (CUt-TArouUgh) (3/8 & 3/4).....ccu ettt eneeeanneeeanes 1
BrUSH = ClIEANING.....eiteiiitiit ettt b et ae ettt e et nae et eeeeeanne 1

F-43296 (September 2014)



MB BREAD SLICER REPLACEMENT PARTS

CRANKSHAFT, MOTOR, AND COVER

F-43296 (September 2014) -6-



MB BREAD SLICER REPLACEMENT PARTS

ILLUS.
PL-59516

PART NO.

01-404575-00885

01-403175-00537
01-402175-00189
01-402275-03065
01-402275-03061
01-402175-00120
01-407327-0004B
01-402175-00120
01-402275-03065
01-402375-00120
01-403775-00346
01-402175-05163
01-402375-00010
01-402275-04826
01-404375-00176
01-402375-00010
01-404975-00049
01-402175-07152
01-402275-00388
01-402175-07152
01-402275-00388
01-402275-03441
01-402175-00256
01-409799

01-404675-00689
01-403775-00348
WL-003-38

01-403375-00954
01-402275-00388
01-403875-00121
01-402275-00249
01-404675-00865
01-402175-00226
01-402275-00249
01-403875-00121
01-402275-00388
01-404675-00690
01-404675-01156
01-402275-03065
01-402175-03061
01-403475-01026
01-404575-01036
01-404175-00731
01-402175-05163
01-402275-00087
01-402275-04822
01-402375-00118
01-404175-00304
01-402275-00390

CRANKSHAFT, MOTOR, AND COVER

NAME OF PART AMT.
HOOA ASSY. (WHILE).. . eeeeeeeeieee ettt ettt e ettt e e ettt e e st e e e e e e e e e eaaaans 1
Cover Assy. (Chrome) (Part no longer available, order Item 1)..........ccooiiiiiiiiiiiiineiiiieieee 1

Label = WANING. ...ttt e et e s et e e e bt e e e ear e e e e e e e e e e as 1
Mach. Screw 10-32 TruSS Ha......c..oiiiiiiie et e e e e e e e 1
[Tt V= TS T P SERT SRR 1
KAV = T3 T USSR 1
Nut 5/16-24 Hex.............

Spacer - Rubber Hood...

Nut 5/16-24 Hex.............

LOCKWASIET ... ...t e e e e e e e et e e e e e e e e et eeeaaes
RV 2| TSR 1
Pulley - Crankshaft..

SEESCIEW B5/TB-T8.....eeeieeee ettt e e e e et e e e e e et eeeee e s seesasbeeeeeeeeananaaaaaees
BEAING = Ball..... ettt e st e e e e e e e e e e e e e e as 1

Key 3/16 x 3/16 x 2
Shaft Assy. - Crank

Bearing - Ball..........ccoeeeviiiennnn.

Connecting RO & BEAMNNG ASSY.......ueiiiiiiiieiiiesiiee sttt sttt ettt eee e 1
Set Screw 1/4-20 x 5/16

ShiM.eeeeee

Set Screw 1/4-20 x 5/16....

Shim.eee

PN = Ot .. ettt e e e
Cap Screw 1/4-28 X 1 HEX HA....oooiiieee et et eees 1
Cap Screw 5/16-24

Bearing Assy. - Crankshaft (INCIS. HEM 27).........coooiiiiiii e 1
Bracket - Crankshaft...........ooiiiiiiiii e 1
LOCKWASHEr 174 HEIICAL........ceiiiiiiiie et 1
Pin = CoNNECHNG ROG..... ettt sttt e e e e e 1
0] 1110 3 PP SRS URTROP 1
BUSHING = RUDDET ...t r e e e e e 1
BUSKING (BIraSS)....cuetetttitit ittt ettt b e bttt e see et e e st e e e e eanee 1
Yoke Assy. (Incls. ltems 31, 32, 35, & 36)....cceiiiiiieiiiiiee e 1
Cap Screw 1/4-28 X 1-1/4 HeX Hd......oooiiieeeee e 1
BUSKING (BraSS).....eeteiiiiiii ittt ettt ettt ettt et et es e e e e eanee 1
BUSHING = RUDDET ...ttt et e e et e e e e e e e e e e e e ns 1
] 11103 PRSP UPPRPP 1
Crankshaft & Bracket Assy. (Incls. Items 14, 16, 17, & 19 thru 37)..

Motor (INCls. HeMS 40 thru 48)......c..eii it e e e e
LOCKWASRET ... e

Cap Screw 5/16-18 x 5/8 Hex Hd...
Mount - Motor (Spirod)...

1Y o0 | QR 1Y o) (o PSSP

Motor (115/230 V., 50/60 HzZ., 1 Ph.).couiiiiiiiiiiiee e 1
SO SCIEW 5/168-18. .. ittt ettt e et e e e ane e e e s naeeeeanaeeeeanneeeeanneeeennnnsnnnnnnnen 1
ClaMP = MOTOT ...ttt ettt ettt e e sae e sare e e e eeeens 2
KEY B/16 X /1B X Tttt ettt st b et a ettt b ettt e e e e anee 1
Pulley - Motor (INCIS. SEt SCrEW)........oii it e e e e e e e e 1
Cord (SWItCh 10 MOTOT).....cee e et e et e e e saeb e e e easnnt e neeneeee 1
ST o T Lo S PPN AR

F-43296 (September 2014)



MB BREAD SLICER REPLACEMENT PARTS

_____________________________

54 01-404975-00418 Stand (SST)
PART NOT ILLUSTRATED

__________________________________

Kit - Leg Extension (4 In.)
(Includes Items 20, 56, 57, & 58)
01-402175-03764 Screw
01-402275-03071 Washer
01-403375-00018 Extension - Foot

PARTS NOT ILLUSTRATED

\--—_-—_-

OUTER FRAME ASSEMBLY

F-43296 (September 2014) -8-



MB BREAD SLICER REPLACEMENT PARTS

ILLUS.
PL-59515

PART NO.

01-404575-00911
01-402175-00198
01-402175-05152
01-402175-01261
01-402275-03065
01-408748
01-408595
01-407320-0004F
01-403375-01186
01-402175-00194
01-403275-00115
01-407320-0003D
01-402275-01060
01-402175-05060
01-407320-0001R
01-402175-00120
01-402225
01-402175-00173
01-408583
01-4A3000-00001
01-402275-03061
01-407320-00003
01-407320-0001Q
01-402175-00189
01-407325-0005E
01-402175-00186
01-402175-00210
01-402275-03061
01-402175-00137
01-407306-0003G
01-404575-00346
01-403375-01188
01-408456
01-402175-00214
01-404675-00928
01-402275-03055
01-402175-00200
01-407324-00003
01-402175-00188
01-407324-0004B
01-402175-00175
01-404575-00908
01-402175-00214
01-403575-00203
01-410297-00030
01-407320-0003D
01-408456
01-402175-00200
01-400375-01189
WL-003-38
01-402175-03051
01-402175-00214
01-402175-00256
01-404975-00418
01-404975-00052
01-402175-03764
01-402275-03071
01-403375-00018

OUTER FRAME ASSEMBLY

NAME OF PART AMT.
Frame ASSY. = Side (LH)....ooouiiiiiiiiiet e 1
SEESCrEW 1/4-28 X 5/1B....coeeeeeeeeeee ettt e e e e e e e e e e e e e e e 1
Set Screw 1/4-20
BOIt 5/16-18 X 3/4 HEX HA......oeiiieiie ettt a e e e 4
LOCKWASIET ... ...ttt e e e e e e e e e e e e e e s et ae e et e e e e e e eaan e aaeaaaes 5
MaCh. SCrEW HEX HA.....oeeiiiiie et e e e e e s e st e e e e e e e e e e aaaes 2

SPHNG = EXTENSION ...ttt e e eb e et e st e et e e aee e nnbeeaeeean 1
LT S =T o 1Y S EPR TSRt 1
Bracket ASSY. = SPIING. . ...uiiiuiiiiie ittt b ettt e bt et este e bt s be st ae e e e e annee 1
Mach. SCrew HEX H........ooiiiiiiee e 1
Washer (41/64) SPECIAL.........coocuiiiii e e e e 1

121800 oY VPP POV POPPPPRN 1
LAV = 3 T USRS 4
INUL 571818 HEX ...ttt ettt a e et ene e et e e eneenneeanneeanes 4
Lock Nut - AdJuStabIe FOOL............oiiiiiieii e e 4
Nut 5/16-24 Hex

12 T0] L To TR o o PSPPI
N LF L S PP PSP PPPPPPP 1
BOIHEX HA. ... e e 1
FOOt - RUDDET. ... e e 4
WWASKNIET ... e e 1
BraCe ASSY. = REAT.......ei ittt ettt ettt ettt e e e e e 1
FOOU = AJUSTING. ...ttt e et e e e e e e e e e e e e e e e as 4
Mach. Screw 10-32 TrUSS Ha......c..eiiiiiiiii it e e 1

SCrEW - PiVO PIUNGET ...ttt et et e e abe e e eaeanbsnaeeeees 1
DASNPOL ASSY ...ttt bt e et e e e e e e e e e e aeeeeas 1
10T o] oo Tu @ o (¥ o [Tl =T} 1 (o] o OSSP PPPPR 1

SCrEW = PIVOt PIUNGET ...ttt ettt ettt e e e e 1
INUL 17428 HEX. .ot r e enn e e nn e e 1
Brace ASSY. - FIamE.......coo ittt e e e e 1
[ Yo7 2T T 1= SRR 5
Cap Screw 1/4-28 X 1/2 HEX HA......oeiioee ettt et et e e eeeneeee 1

Support - Stationary TrOUGN. ..........coiiiii e e 1
CAP SCIBW. ... ittt ettt ettt a ettt a et et e e e bt e h ettt e e e a et et et e e e e e 1
Stop - Operating HanAIE...........ooouiii ettt et st e e st e e saeenseaeeeeees 1
CAP SCIEW HEX.c. ettt ettt ettt e e ettt e e sttt e e e abe e e e e beeeeeantbeeeensnnenbbenenen 1
Frame Assy. - Side (RH)...

INUL 17428 HEX. .ottt a ettt e r et e ettt et enn e e e nneeaan
Brace - FroNt Frame.... ..o e 1
] 11103 TP PRSP UPRRPR 1
2T 0] o PSP 1
SCrEW = PiVOL PIUNGET ...ttt e e 1
Cap Screw 1/4-28 X 1/2 HEX HA.......oiiiiiiiiiie et e 1
Brace - Stationary TrOUGN..........oi ittt 1
Lockwasher 1/4 Helical...............

Cap Screw 1/4-20 x 1/2 Hex Hd
Nut 1/4-28 HeX.....ccoovoveneveirenne.
Cap Screw 1/4-28 X 1 HEX HA....cooiiieeee ettt e

5] =T 0o I (S 1 I TR TP P PPV UPUPRRPP 1
Leg Extension (4 In.) (Incls. Items 20, 56, 57, & 58).

F-43296 (September 2014)



MB BREAD SLICER REPLACEMENT PARTS

INNER FRAME

F-43296 (September 2014) -10 -



MB BREAD SLICER REPLACEMENT PARTS

ILLUS.
PL-59511

PART NO.

01-404575-00796

01-403475-01038
01-402175-05152
01-408469
01-402175-00198
01-407103-00001
01-408482
01-402175-00078
01-402275-00403
01-410151
01-407322-00012
01-407322-00010
01-407322-0007C
01-403475-00753
01-402175-00423
01-402275-00304
01-402275-03055
01-402175-00200
01-402275-01140
01-402175-00438
01-402275-01140
01-402275-03047
01-402175-03431
01-402175-00423
01-403375-01401
01-402175-07030

INNER FRAME

NAME OF PART

Trough - Bagging
Set Screw 1/4-20
BOI HEX HU....c ettt st e e e

REtAINING RING. ...ttt et e e it e e ettt e e eate e e e e et e e e eaeeeeas 1
ShimM...oooeieeeeeccee,

Sleave - Bearing (3/8)....

Cam - Roller...................

[ 1 TR ==Y o (T PSSR
15 o Yo [l = (o] o | ARt
CoVET = FIONt (WHItE)....cueei ettt e e 1
Cap Screw 1/4 x 3/8 Slotted Rd. Hd., TYPE TT...eeiiiiiiieeiiiee e 1
A= 1] 1T O TS UUUPPPPPPPUPIOS 1
LOCKWASIET ... ...t e e e e e e e e e e e s et e e e e e e e eeaa e eeaaaes 1
Cap Screw 1/4-28 X 1/2 HEX HA.......oiieiieee ettt et 1
Pin - Groove

Handle - Frame OPerating..........c.coouie ettt ettt ettt e e e sbeeanbaeeaeeannes 1
PN = GIOOVE........eeiie ettt e e e e e et e e e st e e e e et e e e e aaa e e e e sbeeeeaaseeesaaneeeaeeaaaeens 1
Lockwasher #10 Internal.................

Mach. Screw 8-32 x 3/8 Truss Hd

11 - F-43296 (September 2014)



MB BREAD SLICER REPLACEMENT PARTS

43 01-402675-00024 Connector — Wire

44 01-404975-09165 Kit — Operating Lever

45 01-412343 Pin — Groove

46 01-403475-00868 Bracket — Circuit Breaker
47 01-402675-00584 Circuit Breaker (8 Amp.)
48 01-402675-00583 Circuit Breaker (4 Amp.)
49 01-404175-00029 Switch (15 Amp.)

PARTS NOT ILLUSTRATED

s 26 PREVIOUS
Y CONSTRUCTION

___________________

________________________________

CURRENT
CONSTRUCTION

- ————— -

SWITCH MECHANISM

F-43296 (September 2014) 12 -



MB BREAD SLICER REPLACEMENT PARTS

ILLUS.
PL-59514

PART NO.

01-404175-00421
01-402175-00186
01-407325-0005E
01-402175-00120
01-40000A-7325C
01-402275-00405
01-403375-01008
01-402275-00267
01-402275-00481
01-402275-00481
01-402275-03041
01-402175-00224
FE-021-21
01-404175-00031
01-402175-03631
01-403875-00159
01-402275-01087
01-402675-00617
01-402275-00415
01-400942-00030
01-402275-00415
01-404875-00056
01-403675-00219
01-400942-00030
01-402275-00415
01-402175-01322

01-402275-03430
01-402275-00227
01-402175-00203
NS-011-23
01-403375-01205
NS-011-23
01-407325-0008A
01-408670
01-408671
01-402375-00159
01-403875-00863
NS-011-23
01-402375-00191
01-402675-00647
01-402675-00053
01-402675-00024
01-404975-09165
01-412343
01-403475-00868
01-402675-00584
01-402675-00583
01-404175-00029

SWITCH MECHANISM

NAME OF PART

Cord (Switch to Motor)

Screw Slotted Rd. Hd.....

(631 103 o TS TSSOSO PPRPPPPPPPN
INUL 5718724 HEX ...ttt ettt ettt e ettt eae e bt e e neenn e e e neeeanns 1
Lever Assy. (Operating Switch)...

KNODb - OPperating ROM..........oiiiiiiie ettt et e et e e e e e e e e aaaaaens
[ReTo IRl @] o<1y 114 o T PO PPPPPPP 1
| Lo PSP PP PPPPP 1
Grommet - RUDDET (174 IN.)..coiii ittt ae e 1
Grommet = RUDDET (174 IN.)..coiiiii et ee e 1
WVASIIET ...ttt ettt ettt e et 1
Cap Screw Hex SOCKEt Ha.........oiiiiiiieeiiiie ettt et e e et a e e aeensnnenarnnnees 1
=T T = 1= PO SPPPP 1
Cord - PIug TO SWItCh (110 V. )ittt et e e e e sneea e snneeeesnnnnnnnnnneees 1
Mach. Screw 8-32 X 3/8 Flat Hd........cooiiiiiiiiie e 1
(7010 VY (o7 o RSP PTSPRSPRPPNt 1
LoCKWASHhEr 1/2 INEINQL........ .ottt e e et e e e e e e aaaeaens 1
Switch - Toggle

LOCKWASIIET ...ttt ekt e et e e st e e e et e e e e aae e e e e e eaaeeens

Switch - Mercury (Part no longer available, order Item 22)
Pin = Cotter. .. oo

VWVASKIET ...ttt ettt et h e et e bt e st ae e n e e e
Mach. SCrew RA. Ha.......ooiiii e st 1
Nut 10-32 Hex (SST)

NUt 3/8-16 PivOt BUSHING. ..ottt st e e e e nnee 1
NUE 10-32 HEX (SST).euriiieetieiteiteete sttt sttt ettt n et r e enn e e nneeanne 1
LatCh = OPErating LEVET ... ..ottt sttt sbe et e e e e e 1
ST o] 43T TR PSSP PPPPPPN 1
HEAA SCIEW.... .o r e e s r e enn e e nneeaane 1
SPHNG = EXIENSION ...ttt ettt et e e 1
BraCKet - SPIING. ... .ooieeiiieiit ettt ettt e e e 1
INUE 10-32 HEX (SST)-eeeutteiietieiierieeie ettt ettt sttt ettt st e e en e te e e eteensean e e neeneenseeanneeeanns 1
BUSKING = BrONZE......coiiiiiii ettt e e e 1
Guard - TOggle SWItCR..........oiiii e 1
LIGHt = PHIOT. .. ettt et 1
CONNECION = WIFE......oiiiii et st s 1
Kit - Operating Lever (Incls. ltesm 6 & 7)..

PN = GrOOVE. ...ttt r et aan 1
Bracket - CirCUit BreaKer...........coviiiiiiiiieciee et 1
Circuit Breaker (8 Amp.)....

Circuit Breaker (4 Amp.)....

SWICN (15 AIMID. ).ttt ettt ettt e eb e et e et e sab e bt ee e 1

13- F-43296 (September 2014)



MB BREAD SLICER REPLACEMENT PARTS

- == =

Machines with:

3/8 In. thick slices
7/16 In. thick slices
1/2 In. thick slices
3/4 In. thick slices

30-31-32-33

34-35-36-37

PL-59510

BLADE AND FRAME ASSEMBLY

-14 -

F-43296 (September 2014)



MB BREAD SLICER REPLACEMENT PARTS

ILLUS.
PL-59510

1

O~NOO O WN

[(e]

*11
*12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

PART NO.

01-408594

01-407322-0001E
01-403375-00990
01-403475-00656
01-402175-00349
01-404975-00183
01-404975-00182
01-404975-00181
01-404975-00478
01-404975-00479
01-404575-00693
01-404575-00968
01-402175-00349
01-407322-0001F
01-402175-00233
01-402275-03055
01-409463-00060
01-402175-03061
01-409463-00060
01-402275-03055
01-402175-00233
01-400270-25388
01-400270-25389
01-425390-00006
01-400270-25387
01-425390-00006
01-404675-00016
01-404675-00017
01-407322-0001F
01-404975-00197
01-404975-00199
01-404975-00201
01-404975-00654
01-404975-00198
01-404975-00200
01-404975-00202
01-404675-00655

BLADE AND FRAME ASSEMBLY

NAME OF PART

Sleave - Revolving Oiler....

Bushing (5/8).......ccccveveuns

NUE = KNIfE TENSION. ..ottt ettt e e e e e
LI 1o T G011 (=3 ST U UUPURN 1
Mach. Screw #10 x 1/2 Flat Hd...

Kit = KNife LUG (172 IN.). 0ttt sttt et ne e aane 1
Kit = KNIfE LUG (7716 IN.).c ittt e et e bt e et e e st e e sneeentaeaaeeannes 1
Kit = KNIfE LUG (3/8 IN.) ..ttt ettt e e sbe e et e e e st entaeeeeeannnes 1
Kit - Upper Knife LUG (3/4 TN.)...coii ettt e e e 1
Kit - Lower Knife Lug (3/4 In.)..

KNI ASSY ...ttt bttt bbbt eas
KNI ASSY. (ST )ittt ettt st ee e ea ettt
Mach. Screw #10 X 1/2 Flat H......ooieeee e e e e e et e e e e e e e e e e s 1
BUSKING = OllI.....ee ettt et e e e 1
Cap Screw 1/4-28 x 3/4 Hex SOCKet Ha.........ooiiiiiieee e 1
[ To7 11T T 1= PSRRI 1
L AT = ] g T U PR PUP PR 1

Cap Screw 5/16-18 x 5/8 Hex Hd...
L AT E= g T P PP TP PPP PPN

[Tt V= T o T P E PRSPt 1
Cap Screw 1/4-28 x 3/4 Hex SOcket Hd..........coooiiiiiiiiecce ettt 1
[ = Vo (=] PSSR 1

Rl = KNIE (LETE)... ettt e e

Rail = KNIfe (RIGNE). ....ceeeteieeet ettt ene e neeeaane 1
BUSHING = OO ettt e et e et e e e nt e e e e sae e e e e aaaaaans 1
Frame Assy. - Upper KNife (3/8).....cuuiii ettt e e e e e 1
Frame Assy. - Upper Knife (7/16)...

Frame Assy. - UpPer KNIfe (1/2)......uii ettt ettt e e
Frame Assy. - UPPEer KNIfE (3/4)........oiiieiiee ettt e e 1
Frame Assy. - LOWEr KNife (3/8).......utiitiiiiiiiii ittt e e 1
Frame Assy. - LOWEr KNIfe (7/18)......cciuuiiiiiiiiiii ettt 1

Frame Assy. - Lower Knife (1/2)
Frame Assy. - Lower Knife (3/4)

* (See chart on graphic for quantities.)

-15- F-43296 (September 2014)



MB BREAD SLICER REPLACEMENT PARTS

CAMS, LINKAGE, AND SCRAP PAN

F-43296 (September 2014) - 16 -



MB BREAD SLICER REPLACEMENT PARTS

ILLUS.
PL-59512

PART NO.

01-408589
01-407324-0005A
01-400470-25358
01-402175-00137
01-408587
01-408587
01-402175-00137
01-400470-25358
01-407324-0005A
01-408589
01-408588
01-402175-00189
01-407324-0000D
01-407304-0002F
01-407324-00004
01-407304-0002F
01-407324-0000D
01-402175-00189
01-408588
01-407324-0004A
01-402275-00159
01-402275-01145
01-402175-00210
01-402275-03055
01-402175-00198
01-409201
01-402275-01143
01-402175-00198
01-403775-00080
01-407322-0000A
01-402275-00159
01-403475-01029
01-402275-03045
01-402175-00189
01-402175-03441
01-402275-00405
01-403475-00749
01-402175-05040
01-404675-00798
01-402175-00189
01-402275-03045
01-403475-01029
01-402275-03041
01-402275-03045
01-402175-03441
01-402275-03041
01-402275-03045

CAMS, LINKAGE, AND SCRAP PAN

NAME OF PART AMT.
SCIEW = SNOUIAET ...ttt ettt ettt et eeeens 1
Cam LinK = CONNECHING.......eiiiieiiieit ettt ettt eeeeens 1

Cam Assy. (RH & LH)....
Cam Link - Connecting...

SCIEW = SNOUIAET ...ttt b ettt et a et et esaee et e eeeens
BOIt HEX HU. ..ottt ettt e e e e 1
Mach. Screw 10-32 Truss Hd.........

Bracket - Bread Trough Locating....

Bracket - Support........ccccoviiiniiennnen.

Bar - Bread Trough Pivot (UNndrilled)...........cocuiiiiiiiiiiiii e 1
Bracket - SUPPOTT.... ..ottt sttt e e e e 1
Bracket - Bread Trough Locating....

Mach. SCrew 10-32 TrUSS H.....oo.uuiiiiiie e e e e e e e e e
= To] L =Y o PSP PPPPPPP 1
ST oT= Lo SRRSO TRRROORUPPPPRt 1
Pin - Taper #2 x 1 (Previous CONSIIUCON)........couiiiiiiiiie ittt e e 2
Pin - Groove 3/16 x 1 (Current CONSIIUCHION).........coouiiiiiiii it 2
MaCh. SCrEW HEX H.... .ottt e e 1
[ Yo7 V7= T 1= PSP 1
S SCrEW 1/4-28 X 5/1B...cc ettt ettt et e e ettt e e et e e e snaeeeeaneeeeeanneeeennnnennnnnenes 2
Pin - Taper (Previous CONSIIUCHON). ...ttt ettt e e 2
Pin - Groove 3/16 x 3/4 (Current CONSIIUCHION)..........ooiiiiiiiiiiee it 2
SEt SCIEW 1/4-28 X 5/1B....c.eeeeeiee ettt ettt ettt b et ennee s 1
Arm - Operating SWILCN.......o.eeii et e e e e e e e e as 1
Handle - Operating

PN = TAPEI #2 X Tttt ettt e e et e e et e e e et e e e eab e e e et e e e e ate e e e aaraeaaeaaaaaeas
SUPPOIt = SCrAP PaN......oo e et e e e et e e e et e e e e aabeeeeanbeeeeannssnarnnenes 1
LOCKWASNET 10 SPIING.....eeiueiiiieitie ittt ettt sttt e e be e st e et e e bt e sabeenbaeeeeeannnne 1
Mach. SCrew 10-32 TrUSS Ha.....ccouuiiiiiiiie ittt e e 1
Mach. Screw 10-24 X 3/8 TrusS Hd........ooiuiiiiiiiiie et 2
03 T o PSP 1
Plate - Scrap Pan Front (White)...........oouiiiiiiiii e 1
N LT = PSP 2
Pan Assy. - SCrap (WHhIt€)........ooiuii ittt e e 1
Mach. Screw 10-32 Truss Hd..........ooiiiiiiii et 1
[ To VY= g T o L o] oo T PSPPI 1
SUPPOIE = SCrAP PaN.....eiiiiie ettt sttt e e s aabe e e e aabeeeeasnnbnnaesenee 1
Washer.

LOCKWASHET #10 SPIING.....eeiuiieiie ittt ettt sttt sb e st e e be e e bt e sabeesbeeesaeesateensaeeaeaannnes 1
Mach. Screw 10-24 X 3/8 Truss Hd........oouiiiiiiiiie et 1
Washer ..o

Lockwasher #10 Spring

-17 - F-43296 (September 2014)



MB BREAD SLICER REPLACEMENT PARTS

FORM 43296 SEPTEMBER 2014 PRINTED IN U.S.A.



